T TECH UNIVERSAL (U.K,) LTD.

Tech Universal Data Sheets




e

TECH UNIVERSAL (U.K,) LTD.

Fauipment Products Data Sheets

T‘& L)

—[_60

T_7.

T_S o

—I__‘go

T10.

111,

Curved Gar Screen = DCM Model

Automatic vertical Screen

Pressure Sand Filter = TV Model
Pressure Sand Filter - TFHModel
Rotating Scraper = Tull Bridge

Type

Brackish Water Reverse Osmosis Units

Seawater Reverse Osmosis Units

Odour Control System - TSC Model

Techsorb - Odour Control Unit

= Half Bridee

DRotating Scraper Type

Softener



T TECH UNIVERSAL (U.K,) LTD.

Fauipment Products Data Sheets

T12. Deionizer

T13. Super Flux Filter

Note: Product Data Sheets are available upon reauest.



T TECH UNIVERSAL (U.K,) LID.
[...]
E-mail: techuniversal@btconnect.com / info@techuniversal.com Data : Tech 2-1/2
Http//:www.techuniversal.com



TECH UNIVERSAL (U.K,) LTD.

HT
— D
HD " B
- . 10|oo
v
- ° 1 R U
! P
- Lio
SIDE VIEW FRONT7 VIEWVW
LEGEND: DIMENSION & INTERFACE:
1. RAKE HO - Height of the work HD=HO + HU
2. FIXED SCREEN HD - Height under shedder HT =HO + HU + 1600
3. SCRAPPER HU - Useful height to tip out
4. GEARED MOTOR HT - Overall height
LO - Width of the work

TECHNICAL FEATURES

1.) Height : 1—3.0m

2.) Width : 1—2.5m

3.) Bar Thickness : 10mm

4.) Bar Spacing : 10—20mm

5.) Simple design

6.) Suitable for both indoor & outdoor installation

7.) No moving parts located permanently underwater

8.) Jam proof rake assembly

9.) Removable bar rack

10.) Positive discharge of debris

11.) Suitable for continuous operation

)
)
12.) Excellent corrosion resistance
13.) Simple installation procedures

Tech Universal reserves the right to change & modify information and specification without prior notice.

The Lodge, Trinity Garden, Bromham Road,
Bedford MK 40 2BP, ENGLAND

Phone: 44-1234-26775 Fax: 44-1234-272459
E-mail: techuniversal@btconnect.com / info@techuniversal.com
Http//:www.techuniversal.com

Data : Tech 2-2/2



T TECH UNIVERSAL (U.K,) LTD.

Pressure Sand Filter - TFV Model

General:

Tech Universal (UK) Ltd. supplies different types of filter used for industrial and potable water supply. The filters are being
used in potable and advance wastewater treatment plant and other industries.

The filters are economically fabricated using optimum design parameters in accordance with ASME/BS standards.
Slow and rapid filtration rate is being implemented depending on the application.
Filters are fully shop assembled and skid mounted

Filters operation can be automatic and manual.
Vertical filters are designed using capacity up to 92mahr. W““”tf Y

Air scouring is an option used depending on type of media and
raw water and filter application.

» Filters with higher capacity will be custom built & design $
FILTER fi— st i |
FEE R
Typical Application: - '
Tech Universal types of filters and their usage: HE"-F\
1) Dual Media Sand Filter:/ Super Flux This filter is used to remove 1T, :
turbidity and suspended solids from raw water. Media implemented is {; T

Silica Sand & Anthracite with standard filtration rate of 10-13m®hr/m?
and with Super Flux Filtration rate are 30-40-m3/hr/m2

2) Iron/Manganese Removal Filter: This filter is used to remove iron
and manganese from the raw water with different feed water pH at -

standard filtration rate of 10-12m?hr/m>, e e ———i—ih—— o propucT
3) Activated Carbon Filter: This filter is specially designed for the i t = ;i T Tomer

absorption of soluble organic impurities found in water.Also to B/W
remove odour taste & colour. | — D%Nn%
4) Tertiary Filtration: It is used in wastewater treatment plant to reduce

BOD and suspended solids down to 5-10 mg/lt.
5) Polishing Filter : It is used to reduce suspended solids to

below 5 microns Diameter Height  Designed Service
Model (mm) (HOS) Pressure Flow
(mm) (bar) (m3/fhr)
VEDIA REMOVAL TFV-40 400 1500-2000 5 1.20-1.60
Application 1500-2000 FV-75 750 1500-2000 5 4.40-5.70
Silica Sand Suspended Solids TFV-105 1050 1500-2000 5 8.65-11.25
Anthracite Turbidity TFV-135 1350 1500-2000 5 14.30-18.60
Birm Iron & Manganese TFV-165 1650 1500-2000 5 21.30-27.80
Manganese Dioxide Iron & Manganese TFV-195 1950 1500-2000 5 29.80-38.80
. TFV-225 22 1500-2 .70-51.
Super Flux BOD, SS, Organics, 50 500-2000 5 39.70-51.66
Colour TFV-255 2550 1500-2000 5 51.00-66.00
Activated Carbon taste, odour, colour, TFV-270 2700 1500-2000 5 57.20-74.40
chlorine, organics TFV-300 3000 1500-2000 5 70.00-91.80

Tech Universal reserves the right to change & modify information and specification without prior notice.
The Lodge, Trinity Garden, Bromham Road,
Bedford MK 40 2BP, ENGLAND

Phone: 44-1234-26775 Fax: 44-1234-272459
E-mail: techuniversal@btconnect.com / info@techuniversal.com Data: Tech 3
Http//:www.techuniversal.com



T TECH UNIVERSAL (U.K,) LTD.

Pressure Sand Filter - TFH Model

General:

Tech Universal (UK) Ltd. supplies different types of filter used for industrial and potable water supply. The filter are being used
in potable and advance wastewater treatment plant and other industries.

The filters are economically fabricated using optimum design parameters in accordance with ASME or BS standards.
Slow and rapid filtration rate is being implemented depending on the application.

Filters are fully shop assembled and skid mounted

Filters operation can be automatic and manual.

Horizontal filters are designed using capacity up to 400m%hr.

Air scouring is an option used depending on type of media and raw water and filter application.

. . Typical Filter Nozzles Arrangement
Filter Selection Data:

MEDIA REMOVAL
Application
Silica Sand Suspended Solids
Anthracite Turbidity
Birm Iron & Manganese
Manganese Dioxide Iron & Manganese
Super Flux FE, MN, SS, BOD
Activated Carbon taste, odour, colour,
chlorine, organics

Tech Universal reserves the right to change & modify information and specification without prior notice.
The Lodge, Trinity Garden, Bromham Road,
Bedford MK 40 2BP, ENGLAND

Phone: 44-1234-26775 Fax: 44-1234-272459
E-mail: techuniversal@btconnect.com / info@techuniversal.com Data : Tech 4-1/2
Http//:www.techuniversal.com



T TECH UNIVERSAL (U.K,) LTD.

Typical Installation

Typical Application:

The following are types of filters and their usage:

1) Dual Media Sand Filter:This filter is used to remove turbidity and suspended solids from raw water. Media
implemented is Silica Sand & Anthracite with standard filtration rate of 10m3hr/m?

2) Iron/Manganese Removal Filter:This filter is used to remove iron and manganese from the raw water with
different feed water pH at standard filtration rate of 10-12m3/hr/m2.

3) Activated Carbon Filter:This filter is specially designed for the absorption of soluble organic impurities found in
water.

4) Tertiary Filtration:It is used on wastewater treatment plant to reduce BOD and suspended solids down to 5-10
mgl/It.

5) Polishing Filter: It is used to reduce suspended solid to below 5 microns

Technical Data:

Diameter Length Designed Service
Model (mm) (mm) Pressure Flow

(bar) (me/hr)

TFH-2004 2000 4000 5—10 80-104
TFH-2005 2000 5000 5—10 100-130
TFH-2006 2000 6000 5—10 120-256
TFH-2007 2000 7000 5—10 140-182
TFH-3005 3000 5000 5—10 150-195
TFH-3007 3000 7000 5—10 210-273
TFH-3008 3000 8000 5—10 240-312
TFH-3009 3000 9000 5—10 270-351
TFH-3011 3000 11000 5—10 330-429
TFH-4013 4000 13000 5—10 500-1500

Tech Universal reserves the right to change & modify information and specification without prior notice.
The Lodge, Trinity Garden, Bromham Road,
Bedford MK 40 2BP, ENGLAND

Phone: 44-1234-26775 Fax: 44-1234-272459
E-mail: techuniversal@btconnect.com / info@techuniversal.com Data : Tech 4-2/2
Http//:www.techuniversal.com



13

TECH UNIVERSAL (U.K,) LTD.

ROTATING SCRAPER - Full Bridge Type

Typical Application:

Full Bridge Rotating Scraper (Clarifier) is designed and used in all sedimentation tanks (primary & secondary sedimentation).
In general manner it is mainly used to treat domestic and industrial effluent containing heavy wastes that could rapidly settle
and that the slurry can be removed as it is formed.

Equipment Scope & Specification:

DESCRIPTION

SPECIFICATION

Bottom Scraper

Mild Steel Epoxy coated or Aluminium

Diffusion Drum

FRP/Mild Steel/Aluminium

Toothed Outlet Weir

FRP/Aluminium/Mild Steel Galvanized

Walkway

Galvanized steel/ Aluminium

Surface Scum Skimming Blade

Mild Steel/Aluminium

Scum Boxes

Mild Steel

Scum Baffle

Mild Steel/FRP

Collecting Scum Basket

Mild Steel/Stainless Steel

Diffusion Drum

FRP/Galvanized Steel

Control Panel

IP55/IP66

Wheel

2 per carriage

Handrail

Mild Steel, Galvanized or Aluminum W/
Lower & Upper Bar

Outlet channel cleaning brush device

Clarifier Tank

GLS / Concrete from 5 to 40m diameter

Mechanical Construction

The bridge itself is made of a hollow section girder to
which the protective guard rail is fixed. The bottom
scraper, the central chamber and the surface scraper
are fixed to the beam.

In the centre of the unit, the bridge rests on the pivot
which consist of twin effect thrust roller bearing. To
this in turn a ring connector is fixed, providing the
electrical supply to the drive head.

The drive is insured by a geared motor properly sized
to deliver the necessary torque. A peripheral saw
toothed outlet weir enables to clear the clear water
and a scum baffle traps the scum and helps the
collection and discharge into the scum box.

All mild steel materials are galvanized & epoxy
coated as standard production.

Tech Universal reserves the right to change & modify information and specification without prior notice.

The Lodge, Trinity Garden, Bromham Road,
Bedford MK 40 2BP, ENGLAND

Phone: 44-1234-26775 Fax: 44-1234-272459

E-mail: techuniversal@btconnect.com / info@techuniversal.com

Http//:www.techuniversal.com

Data : Tech 5-1/2



TECH UNIVERSAL (U.K,) LTD.

ROTATING SCRAPER

UTLéT CHANNEL CLEANING
BRUSH DEVICE

Tech Universal reserves the right to change & modify information and specification without prior notice.
The Lodge, Trinity Garden, Bromham Road,
Bedford MK 40 2BP, ENGLAND

Phone: 44-1234-26775 Fax: 44-1234-272459
E-mail: techuniversal@btconnect.com / info@techuniversal.com

Data: Tech 5-2/2
Http//:www.techuniversal.com



A TECH UNIVERSAL (U.K,) LTD.

Brackish Water Reverse Osmosis Units

: '?‘i_i L 1] i’.
i S \

STANDARD FEATURES FOR R.O.
DESCRIPTION SPECIFICATION DESCRIPTION SPECIFICATION
FEEDWATER INLET 3-WAY MOTORISED VALVE ELECTRICAL ENCLOSURE NEMA-12, FLUSH MOUNT
PVC
LOW PRESSURE SHUT-OFF AUTOMATIC WITH TIME CLEANING PORT
DELAY & MANUAL RESET SAMPLING VALVE
HIGH PRESSURE SHUT-OFF AUTOMATIC WITH TIME
DELAY & MANUAL RESET EMERGENCY STOP
CONTROL PANEL
FLOWMETERS PERMEATE AND DISCONNECT LATCH
CONCENTRATE SEDIMENT PRE-FILTER 5 MICRON
PRESSURE GAUGES PRE-FILTER IN/OUT,PUMP (Cartridge Filter)) PLATED, 10" x 2.75"
DISCHARGE,ARRAY#1 FEED
CONCENTRATE & PERMEATE AUTOMATIC PERMEATE FLUSH | AUTOMATIC ON SHUT DOWN
PUMP RELIEF VALVE 316S8S, 18-28 bar
CONCENTRATE CONTROL VALVE GLOVE VALVE, 3.0° SS
18-28 bar

Tech Universal reserves the right to change & modify information and specification without prior notice.
The Lodge, Trinity Garden, Bromham Road,
Bedford MK 40 2BP, ENGLAND

Phone: 44-1234-26775 Fax: 44-1234-272459
E-mail: techuniversal@btconnect.com / info@techuniversal.com

Data: Tech 6-1/3
Http//:www.techuniversal.com



T TECH UNIVERSAL (U.K.) LTD.

PROCESS:

The raw water is drawn from raw water tank using filter feed pumps to feed the water into the dual media sand filter. Before
the filters, the raw water is injected with Sodium Hypochlorite to kill any bacteria present in the water before entering the
Reverse Osmosis Unit.

Also, the water is being injected with the following chemicals:
1) Sodium Metabisulphate

2) Sulphuric acid

3) Anti-scalant

Sodium Metabisulphite is a dechlorination process to get rid of all traces of chlorine in the water to protect the membrane
fibres.

The water is then pressurised by the high-pressure pump up to 16-28 bar depending on design conditions going into the
membranes, where water is then separated into permeate (product) and the reject (waste) streams.

The product water from all membranes is collected in one manifold and then pumped to the product water tank. Before
entering the product water tank, the water is being pH corrected (adjusted) and sterilised using the Chlorination system.

Tech Universal (UK) Ltd., uses automatic flushing system, which is in an integral part of the R.O. Unit design to prolong the
life of the membranes

Warranty Salinity
Tech Universal, Brackish Reverse Osmosis units can desalt water with maximum Salinity of 6000 PPM (mg/Lt)

Materials of Construction:

DESCRIPTION SPECIFICATION
FRAME WELDED MILD STEEL, 2 COATED ACRYLIC
ELECTRICAL ENCLOSURE COATED ACRYLIC
PRE-FILTER (CARTRIDGE FILTER HOUSING) 304SS,DYKAR COATED/GRP
INLET (LOW PRESSURE) PIPING PVC, SCHEDULE 80
INLET SHUT-OFF VALVE PVC
LOW PRESSURE SWITCH PROBE STAINLESS STEEL
HIGH PRESSURE PUMP 304/3161L STAINLESS STEEL
HIGH PRESSURE SWITCH PROBE STAINLESS STEEL
HIGH PRESSURE PIPING 304/316L STAINLESS STEEL
PRESSURE VESSEL FIBERGLASS/RTR/GRP
CONCENTRATE CONTROL VALVE 304/316L STAINLESS STEEL
PRESSURE GAUGE LIQUID-FILLED, SS304/316L INTERNAL
AUTOMATIC FLUSH VALVE 304/316L STAINLESS STEEL
FLOWMETER PVDF SENSOR, PVC FITTINGS

Tech Universal reserves the right to change & modify information and specification without prior notice.
The Lodge, Trinity Garden, Bromham Road,
Bedford MK 40 2BP, ENGLAND

Phone: 44-1234-26775 Fax: 44-1234-272459
E-mail: techuniversal@btconnect.com / info@techuniversal.com Data : Tech 6-2/3
Http//:www.techuniversal.com



T TECH UNIVERSAL (U.K.) LTD.

Standard Performance and Technical Data:

Tech -BO15 1500 5.5 180 1 - -
Tech - BO30 3000 1 180 2 -
Tech - BO45 4500 16.5 200 3 -
Tech - BO60 6000 22 200 4 -
Tech - BO90 9000 33 180 6 -
Tech -BO120 12000 44 180 8 - -
Tech -BO150 15000 55 200 10 - -
Tech -BO180 18000 65 200 12 - -
Tech - BO230 23000 88 190 16 7.5 -
Tech - BO290 29000 110 190 20 7.5 -
Tech - BO380 38000 143 210 26 10 -
Tech - BO440 44000 165 210 30 10 -
Tech - B600 60.000 225 10 - 15 65
Tech - BO730 73.000 275 12 - 15 65
Tech - BO1000 100.000 375 16 - 20 70
Tech - BO1260 126.000 475 20 - 20 70
Tech - BO1530 153.000 575 24 - 20 70
Tech - BO1800 180.000 675 28 - 30 75
Tech - BO2050 205.000 775 32 - 30 75
Tech - BO2320 232.000 875 36 - 40 75
Tech - BO2650 265.000 1000 42 - 40 75
Tech - BO3050 305.000 1150 48 - 40 75
Tech - BO3250 325.000 1225 54 - 50 75
Tech - BO3800 380.000 1425 60 - 50 75
Tech - BO4000 400.000 1500 66 - 60 75

Tech Universal reserves the right to change & modify information and specification without prior notice.
The Lodge, Trinity Garden, Bromham Road,
Bedford MK 40 2BP, ENGLAND

Phone: 44-1234-26775 Fax: 44-1234-272459
E-mail: techuniversal@btconnect.com / info@techuniversal.com Data : Tech 6-3/3
Http//:www.techuniversal.com



T TECH UNIVERSAL (U.K.) LTD.

SEAWATER REVERSE OSMOSIS UNITS
GENERAL: e —
TG
| R iJVl\j I
T |

Tech Universal Seawater Reverse Osmosis system
design incorporates the updated membrane technology of
spiral wound (thin film composite) membranes and hollow-
fine fibre type membrane, where salt rejection reaches

99.8%. el s

\‘/‘ 1 :
| Pl e
RO Capacity:
Tech Universal package RO Units ranges between
5-200 mé/hr
Above 2000 m3/hr units are custom design built to client

specification.

PROCESS:

The raw water is drawn from raw water tank using filter
feed pumps to feed the water into the dual media sand §
filter. Before the filters, the raw water is injected with ®
Sodium Hypochlorite to kill any bacteria present in the &
water before entering the Reverse Osmosis Unit. :

Also, the water is being injected with the following
chemicals:

1) Sodium Metabisulphate
2) Sulphuric acid

3) Anti-scalant

Sodium Metabisulphite is a dechlorination process to get rid of all traces of chlorine in the water to protect the membrane
fibres.

The water is then pressurised by the high-pressure pump up to 26-28 bar depending on design conditions going into the
membranes, where water is then separated into permeate (product) and the reject (waste) streams.

The product water from all membranes is collected in one manifold and then pumped to the product water tank. Before
entering the product water tank, the water is being pH corrected (adjusted) and sterilised using the Chlorination system.

Tech Universal (UK) Ltd., uses automatic flushing system, which is in an integral part of the R.O. Unit design to prolong the
life of the membranes

Warranty Salinity

Tech Universal, Brackish Reverse Osmosis units can desalt water with maximum Salinity of 6000 PPM (mg/Lt)

Tech Universal reserves the right to change & modify information and specification without prior notice.
The Lodge, Trinity Garden, Bromham Road,